

OVER THE COUNTER MEDICATION:

- IBUPROFEN 200 mg.** (Advil or Motrin 200mg.) For pain and swelling
Take with food
Take 2 pills immediately, then continue to take 2 pills every 4-6 hours for the next two days even if no discomfort is present. May be taken with Vicodin, Percocet, or Norco

- ALEVE / NAPROXEN 220 mg.** For pain and swelling (Take with food)
Take 1 immediately, then continue to take 1 pill every 6-8 hours for the next two days even if no discomfort is present. May be taken with Vicodin or Percocet.

- TYLENOL (ACETAMINOPHEN) 500 mg.** Pain Medication (Take with food)
Take 2 immediately, then continue to take 2 pills every 4-6 hours even if no discomfort is present. **DO NOT TAKE WITH VICODIN.**

PRESCRIPTION:

- VICODIN/NORCO** - Pain Medication (Take only if needed)
Take 1 pill every 4-6 hours as needed for pain with food
Will make you sleepy and slow your reflexes – **DO NOT DRIVE WHEN TAKING THIS MEDICATION**

- TYLENOL WITH CODEINE** – Pain Medication (Take only if needed)
Take 1 or 2 pills every 4-6 hours as needed for pain with food
Will make you sleepy and slow your reflexes – **DO NOT DRIVE WHEN TAKING THIS MEDICATION**

- PERCOCET** – Pain Medication (Take only if needed)
Take 1 or 2 pills every 4-6 hours as needed for pain with food
Will make you sleepy and slow your reflexes – **DO NOT DRIVE WHEN TAKING THIS MEDICATION**

- PERIDEX/PERIOGUARD** - (Antibacterial mouthwash)
Begin using 24 hours after surgery
Week 1 – use twice daily
Week 2 & 3 – use once daily
Swish for 30 seconds, spit, but **DO NOT RINSE** immediately

- IBUPROFEN 800 mg.** For pain and swelling
Take with food
Take 1 pill immediately, then continue to take 1 pill every 6-8 hours for the next six days even if no discomfort is present. May be taken with Vicodin or Percocet.